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(Revised Report 3-2-05)
Attention: Rick Suria

REPORT OF CHARPY IMPACT TEST

30/ 26552743
MATERIAL (SAMPLE ID): Electrode LNM 4455 & B316NF
wo 174
SPECIFICATION: ASTM A 370-03a 1474
SPECIMEN TYPE: “A” Vee Notch, All Weld
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: +70°F
RESULTS:
LATERAL .
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
ILNM 4455-7 149 110 0.055 50
LNM 4455-8 130 96 0.050 50
LNM 4455-9 134 99 0.051 50
Average 138 102 0.052 50
LATERAL
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
B316NF-7 155 114 0.058 50
B316NF-8 151 111 0.053 50
B316NF-9 146 108 0.052 50
Average 151 111 0.054 50

Identification of tested specimen provided by client.
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Certificate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
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Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): 1 Ea., Material (1) LNM4455 Lot # 3012668/82743

SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: -320°F

REQUIREMENTS: 45 ft. bs.

T LATERAL | _ _ =
ALL WELD METAL FOOT LBS. EXPANSION | % SHEAR
LNM44551 52 0.027 | 40
LNM4455-2 50 0.022 | 40
L NM4455-3 50 Q.016 20
Average 51 0.022 33
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Attention: Chuck Ruud

MATERIAL (SAMPLE iD):

April 8, 2005
Lab No. 05P-1007
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BEPORT OF CHARPY IMPACT TEST

(2) Metrode B316NF, Rateh # WO19711

SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10mmx 10 mm
TEMPERATURE OF TEST: ~320°F
REQUIREMENTS: 45 ft. Ibs.
ALL WELD METAL FOOT LBS. LATERAL % SHEAR !
' EXPANSZION
PAN RN £ TS AT i
B316NF-1 48 0.030 .30
B316NF-2 52 0.027 30
B316NF-3 44 0.027 30
L Average 48 0.028 30 |
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